
 
 

 

 

 

 

 

 

 

 

 

資料-4   

討議議事録（M/D） 
 

 
 

  

 

 

 

 

 

 

 



資
料
-
4
-
1

B70871
タイプライターテキスト

B70871
タイプライターテキスト
第1次現地調査時



資
料
-
4
-
2



資
料
-
4
-
3



資料-4-4



資
料
-
4
-
5



資
料
-
4
-
6



資
料
-
4
-
7



資
料
-
4
-
8



資
料
-
4
-
9

B70871
タイプライターテキスト
第2次現地調査時



資
料
-
4
-
1
0



資
料
-
4
-
1
1



資
料
-
4
-
1
2



資
料
-
4
-
1
3



資料-4-14



資料-4-15



資料-4-16



資
料
-
4
-
1
7



資
料
-
4
-
1
8



資
料
-
4
-
1
9

B70871
タイプライターテキスト
第3次現地調査時



資
料
-
4
-
2
0



資
料
-
4
-
2
1



資
料
-
4
-
2
2



資
料
-
4
-
2
3



資
料
-
4
-
2
4



資
料
-
4
-
2
5



資料-4-26



資
料
-
4
-
2
7



資
料
-
4
-
2
8



資
料
-
4
-
2
9



資料-4-30



資料-4-31



資
料
-
4
-
3
2



資
料
-
4
-
3
3



 
 
[...]
waters of Malakal Harbor of the Pacific Ocean, approximately 365 meters offshore at a depth of 
about 14m. The Malakal submerged outfall consists of two parts. The first part is a single 18” 
diameter cast/ductile iron pipe about 546 m long running from the effluent end of the chlorine 
contact chamber to an offshore point. The second part consist of two 6” diameter ductile iron 
diffuser pipes on the 18” pipe resting on the harbor bottom, approximately 24 m apart at depts. 
The layout and hydraulic profile of Malakal Sewage Treatment Plant is shown in Figure 4.5-6 
and Figure 4.5-7, respectively. The structure of treatment facilities is shown in Figure 4.5-8, 
4.5-9, and 4.5-10.  

(b) Each Facility 

The function of each facility is shown in Table 4.5-5. 

Table 4.5-5  Function of Each Facility 
Name Description 

Influent pump 
Station (SP2) 

The end of the wastewater collection system consists of a lift station (SP2) which receives raw 
wastewater from the collection system. The raw water is pumped from the lift through a 12” force 
main to the primary pond. The force main splits before entering the primary pond and continues to 
two separate inlet points.  

Primary Pond 
(Fig.4.13) 

The incoming raw sewage is discharged into the primary pond through two submerged pipes. The 
primary pond is designed to retain about 10-20 days of solids and to reduce the oxygen demand of the 
wastewater. The primary pond contains three floating surface aerators that run in turn to supply 
supplemental oxygen to the pond. The wastewater flow leaves the pond via an outlet structure at the 
west end of the primary pond and flows to the primary distribution structure. 

Trickling 
Filter 
(Fig.4.12) 

The flow is split at the primary distribution structure before it continues to the secondary trickling 
filters (TF). The TFs provide the secondary treatment. The wastewater flows over two different 
length weirs contained in the primary distribution structure so that the split flow to each TF is 
proportional to the volume of filter media contained in the TF. Two TFs are connected in parallel 
and are both used to accomplish secondary treatment. The treated wastewater leaving TF A enters 
the lower chamber of TF B, from where all the secondarily treated wastewater flows to the wet 
lands cells for additional treatment and solids removal, or Recirculation Pump station. 

Wetland Cells 
(Fig.4.14) 

The secondarily treated wastewater that leaves the TFs, that does not get recirculated to the primary 
pond, continues to the wetland cells for additional treatment. There are two wetland cells in the 
treatment system, wetland cell A and cell B. Typically wastewater from the secondarily TF first 
flows into the wetland cell A through transfer structure #2 and out of wetland cell B through 
structure #3 to the effluent pump station. Solids that slough off the TF are removed in the wetlands. 

Effluent 
Pump Station 

Once the effluent has passed through both wetland cells it has been treated sufficiently enough for 
disposal. The effluent then flows into the effluent pump station from transfer structure #3. The 

資
料
-
6
-
6
8



111 
 

Figure 4.5-7  Hydraulic Profile of the Malakal Sewage 

Figure 4.5-6  Layout of Malakal Sewage Treatment Plant 

Name Description 
effluent is discharged through the pump station via existing 18” pipe to an existing ocean outfall. 
The effluent can flow by gravity and through the ocean outfall under certain condition. However 
when the tide is high and flow exceeds 1MGD, the effluent pump is activated to pump the effluent 
Through ocean outfall. 

 

Aerator

Primary Pond

Distribution Structure

Control BLDG

Effluent Pump 

Wetland B

Wetland A

Recirculation Pump 

Trickling Filter A

Trickling Filter B

112 
 

Figure 4.5-9  Structure of Primary Pond Figure 4.5-10  Structure of Wetland Cell 

 

 

 

 
 
 
 

Figure 4.5-8  Structure of Trickling Filter 

資
料
-
6
-
6
9



113 
 

(c)   Design Parameter (Please refer to Table 4.5-6) 
Table 4.5-6  Design Parameter of existing Malakal Wastewater Treatment Plant 

Item Design Parameter 
Design Value 

Yard-Pound  MKS 

Raw Wastewater Flows Average dry weather flow 2.0 MGD 7,570 m3/day
Peak wet weather flow 5.6 MGD 21,200 m3/day

Wastewater Loading BOD 200 mg/l 
Suspended Solid 200 mg/l 

Design Effluent Quality BOD5 30 mg/l 
Non-filterable Residue (NFR) 30 mg/l 
Settleable Solids 1 mg/l 

Primary Treatment Pond-1 Water Surface Area (total) 21,500 sf 1,997 m2 
Floatable Surface Aerator 2 @10 HP 
Estimated Solid Storage Life 10 years 

Secondary Tricking Filter-2 Filter A Area 1,570 sf 145.86 m2

Depth  8 feet 2.44 m 
Hydraulic Loading 1,340 gpd/sf 54.60 m/day
Volumetric Loading 12,560 ft3 355.66 m3

Filter B Area 3,850 sf 357.68 m2

Depth  3 feet 0.91 m 
Hydraulic Loading 500 gpd/sf 20.37 m/day
Volumetric Loading 11,550 ft3 327.06 m3

Recirculation Pump Rated Flow  800 gpm 3.03 m/min. 
Rated Head 50 feet 15.24 m 
Motor 20 HP TEFC

Wetland Ponds-2 Number 2 
Cell A Surface Area 67,200 sf 6,243.08 m2

Minimum Depth 1.5 feet 0.46 m
Maximum Depth 5.5 feet 1.68 m

Cell B Surface Area 69,300 sf 6,438.18 m2 
Minimum Depth 1.5 feet 0.46 m
Maximum Depth 5.5 feet 1.68 m

Effluent Pump Station Rated Flow  1,940 gpm 7.34 m/min. 
Rated Head 37 feet 11.28 m
Motor 25 HP TEFC

(d)  Effluent Water Quality  

① Result between 1999.6-12 by Winzler & Kelly Consulting Engineers (Please refer to Table 
4.5-7) 

Table 4.5-7  Result of Water Quality at Malakal STP in 1999.6 to 12 
Item Parameter unit Average Maximum Minimum 

Quantity Influent MGM 32.411 45.591 26.626 
Effluent MGM 32.957 59.480 16.054 

Quality pH Influent  7.8 7.9 7.6 
Effluent  7.1 7.3 7.0 

BOD Influent mg/l 222 360 130 
Effluent mg/l 28 59 0 

Temperature Influent ℃ 16.6 18.9 13.7 
Effluent ℃ 15.0 19.0 9.9 

Settleable Solids Influent mg/l 15.7 18.9 13.9 
Effluent mg/l 0.0 0.0 0.0 

Total Ammonia Influent mg/l 29.8 38.1 16.0 
Effluent mg/l 12.6 19.0 2.0 

Un-ionized NH3  Influent mg/l 0.74 1.17 0.27 
Effluent mg/l 0.06 0.09 0.01 

Dissolved Oxygen Effluent mg/l 2.5 5.9 1.1 

114 
 

Item Parameter unit Average Maximum Minimum 
NTU Effluent 33.4 49.5 16.7 
Chlorine Residual Effluent mg/l 3.3 3.8 2.6 

② Result between 2012.5-2012.9 by Senior Volunteer Mr.Takeshima (Please refer to Table 
4.5-8) 

Table 4.5-8  Result of Water Quality at Malakal STP in 2012.5-2012.9 
Sampling Measured Value 

Date Point Time T (℃) pH DO 
(mg/l) 

Transparency 
(cm) 

BOD 
(mg/l) 

2012.5.8 Inlet TF 8:20 31.6 6.96 0.4 18.0 68 
♯1 8:26 31.2 7.28 4.2 15.8 42 
♯3 8:34 31.2 7.15 0.9 24.6 28 

2012.5.22 Inlet TF 8:47 30.0 6.98 1.4 16.2 35 
♯1 9:00 29.8 7.42 5.5 18.2 30 
♯3 8:55 29.3 7.12 0.4 17.0 15 

2012.6.4 Inlet TF 9:36 30.0 6.86 2.4 15.6 45 
♯1 9:50 29.8 7.43 5.3 25.0 23 
♯3 9:45 29.8 7.08 0.7 >30.0 13 

2012.6.18 Inlet TF       
♯1 8:30 29.2 7.31 5.7 20.4 39 
♯3       

2012.7.11 Inlet TF 8:15 30.0 6.96 3.4 21.0 45 
♯1 8:30 29.8 7.26 5.3 27.2 28 
♯3 8:22 30.1 7.06 0.9 28.3 20 

2012.7.18 Inlet TF 8:10 29.8 6.77 1.7 14.8 65 
♯1 8:26 29.8 7.26 3.7 15.8 42 
♯3 8:19 29.5 7.15 1.1 10.0 27 

2012.7.30 Inlet TF 8:10 30.0 6.82 2.1 15.1 53 
♯1 8:26 29.9 7.33 4.3 21.0 28 
♯3 8:19 30.2 7.07 0.8 >30.0 13 

2012.9.30 Inlet TF 13:45 30.6 6.85 1.4 17.6 70 
♯1 13:57 31.0 7.32 4.2 15.8 39 
♯3 13:52 31.2 7.09 0.7 20.2 23 

 

 

 
 

 

28

15
13

20

27

13

23

0

10

20

30

5.8 5.22 6.4 7.11 7.18 7.3 9.3

m
g/

l

Month/day

BOD

 

This water result shows the water quality at ♯1,♯3, where the water quality has to comply 
with the regulation of EQPB, is less than 30 mg, which is the regulation issued by EQPB. 
Figure 4.5-12 shows the result of BOD5 sampled at 3 points in Figure 4.5-11 and all these data 

Figure 4.5-11  Sampling Point of Malakal STP 

Figure 4.5-12  Effluent BOD in 2012 

資
料
-
6
-
7
0



115 
 

complied with the regulation of 30 mg/l. However, these data are old, and PPUC has to 
re-establish the function of the laboratory in Malakal STP as soon as possible to check and 
grasp the current situation of performance of STP. The picture of laboratory is shown in Figure 
4.5-13. 

 
  （写真―３）マラカル処理場⽔質試験室  

The staff number in the STP is 12, consisting of 1 acting manager, 2 electrical workers, 5 staff 
in charge of O&M of facilities including troubleshooting of pump/driving of special vehicle, 4 
staff in charge of general works including mowing/cleaning. Working time is from 8:00 to 
17:00 and no work at night). In turn, one person is in charge of catch emergency phone during 
off time. 

(e)  Current Problem  

Current problem of Malakal STP is shown in Table 4.5-9. However, it is impossible to check 
whether effluent quality meets regulation or not because the laboratory in STP does not work 
since Autumn, in 2013. 

Table 4.5-9   Current Problems in STP 
Facilities Phenomena 

Inlet Works  High level of putrefying fats and grease 
 No solid separation or handling mechanism /facility such as screen 
 Fence and gate are not lockable against unauthorized entry 
 Visible corrosion of metallic and concrete components 

Trickling Filter  It is hard to see the degree on biomass built up on the media and there was a high degree 
of putrescible matter on top of the media, resulting in poor quality of effluent from TF. 

 One of two trickling filter stops function due to malfunction of inlet pump. 
Chlorine contact 
tank 

 Chlorine contact tank did not appear to be in operation and in a serious state of disrepair. 

Polishing pond 
2 Launder 

 Polishing pond 2 and 3 are overgrown and silted up.  
 The effluent appears to be very turbid and there is a high degree of fine floating materials 

close to the final launder (off take) from pond 2 to 3. 
 The effluent at the end of pond 3, prior to discharge does not appear to be consistent with 

the requirement for sensitive marine and associated coral reef environment. 
Flow meter  Flow meter before discharging effluent into marine has been out of order. 
Pump for outfall  The pump for out falling effluent from STP to marine has stopped operation. 
Laboratory  The laboratory stops function since JICA SV left to Japan in Autumn, 2013. 

 

 

Figure 4.5-13   Laboratory in Malakal STP 

116 
 

Table 4.5-10  Component of Melekeok STP 

Process Unit No. 

Screening and grit removal unit 1 

Equalization tank 1 

Denitrification tank 2 

Membrane tank with 250 m2 ×0.4μ 
Membrane Bio Filter 

2 

Powdered activated carbon dosing 1 

Permeate tank 4 

Chemical tank with 250 l capacity for 
cleaning MF 

1 

UV disinfection 1 

Sludge process with belt filter with 
polymer dosing and drying 

1 

4.5.4 Melekeok Sewerage System  

(1)  Outline of Sewerage System 

The sewage is transferred to STP via PSs. The sewerage system consists of 5.1 km of sewer line, 
87 manhole, 8 PSs and sewage treatment plant as shown in Figure 4.5-14. 

(2) Performance of STP 

The STP was constructed in 2006 under the Palau National Capital Relocation Project (Phase III 
- Capital Sewer System Project) and serves both the National Capital and the town of Melekeok 
by donation by Republic of Taiwan and total investment cost is 2.4 M$. 

The STP was constructed in 2006 under the 
Palau National Capital Relocation Project 
(Phase III - Capital Sewer System Project) 
and serves both the National Capital and the 
town of Melekeok by donating by Republic 
of Taiwan with total investment cost of 2.4 
M$. The component of STP is shown in 
Table 4.5-10. 

 

The treatment process of STP is a sophisticated Membrane Bioreactor (MBR) STP which is 
fully automated. This system was 
installed and commissioned by 
Taiwan FREEAIR Environmental 
Engineering Co. Ltd. MBR system 
combine activated sludge treatment 
with a membrane liquid-solid 
separation process and the cost of 
building and operating a MBR is 
usually higher than conventional 
wastewater treatment. Furthermore, 
the membrane has to be cleaned 
with 10 % of sodium hydrate every 
day. The surface area of this STP is 
390 m2 and the effluent in the STP 
is lift up to the reservoir tank, then 
used for irrigation and other purpose. 
The dried sludge is also used 

Figure 4.25  Melekeok Sewerage System  

Figure 4.5-15  Layout of of Melekeok Sewage Treatment Plant 

資
料
-
6
-
7
1



117 
 

Figure 4.5-16  Flow Chart of Melekeok Sewage Treatment Plant  

for agriculture. Figure 4.5-15 and 4.5-16 shows the layout and flow chart of this STP, 
respectively. 

This capacity of this STP is estimated based upon a maximum design inflow (influent) rate of 
39,000 gallon/day (148 m3/day) of sewage per day, computed as follows:  

1.5×[(1000 capital office staff @ 10 gpd) + (100 village households×4 people/household×40gpd)]  

 

 

(3)  Performance of STP 

The inflow quantity is about 80 m3/day according the daily report, while the design quantity is 
about 148 m3/day. Water quality of Melekeok STP is shown in Table 4.5-11. 

Table 4.5-11   Water Quantity and Quality at Melekeok STP in Aug-Sept., 2007 
Item unit Average Maximum Minimum 

Quantity Influent m3/day 78.6 136.0 48 
Quality pH Influent  7.0 7.1 6.9 

Effluent  7.0 7.1 6.9 
Turbidity Influent NTU 0.3 0.3 0.2 

Effluent NTU 0.6 0.6 0.6 
COD Influent mg/l 91 110 72 
Temperature Influent ℃  30 30 29 

Effluent ℃ 30 30 29 

(4)  O&M Problem 

Taiwan Free Air Environmental Engineer Company subcontracted for one year till October, 
2008 with the contract amount of 27,000 US$. The contract item is operation and maintenance 
of sewer pipe and PS, STP and training the two local staff. Although Palau Government paid a 
huge contract fee, the daily operation report has gone with no water analysis survey after the 
contract has finalized, which resulted in the poor operation level. The MBR and UV system had 
not been operating for some months because the membranes were clogged. The plant is only 

118 
 

achieving an effluent quality typical of primary treatment with no disinfection. The cost to 
replace all 500 membranes has been previously estimated by others at $160,000. 

The conclusion was shown as follows: 

(a) MBR system is a sophisticated one, and a periodical and appropriate O&M, which requires 
a certain level of budget and skill, is indispensable. 

(b) The selection of treatment process has to be carefully selected from the technical, financial, 
social point of view. 

(5)  Upgrading of Sewer System 

The sewer system upgrading was conducted by funding through ROP-Economic Stimulus 
Package in Fiscal Year 2013. The project amount to $520,205 

The project proceeded in April.5, 2013 with two components. 

Package A: Procurement, supply and installation of damaged membrane filters and equipment 

Package B: Two year operation and maintenance of the sewerage system after the all 
newly-installed equipment is completed.  

4.5.5  Septic Tank 

(1)  General 

With regard to “Toilet Facilities and Wastewater Disposal System Requirement”, EQPB 
established minimum standards governing design, construction, and operation of private toilet 
and septic tank seepage systems (EQPB Regulation, Chapter 2401-13). The permit is required 
for installation of a septic tank based on this regulation. While permitted by EQPB, the 
cumulative effect of multiple septic systems in some hamlets in Airai has resulted in poor septic 
system performance. Further sanitation planning should consider the cumulative effects of 
septic system for new residential development zones. 

According to Table 4.5-10, there were 2,111 septic tank/cesspool including 629 in Koror State 
and 671 in Airai State in 2012. Figure 4.5-17 shows the sanitary system in Koror State. 

 

 

Meyuns

Ngerkebesang

Echang

Madalaii

Ngerbecheed

Ikelau

Ngermid

Ngerkesowaol

Idid

Ngerchemai

IyebukelMeketii

Dngeronger

The Sewer-Disposal Rate in Koror (based on the census 2005)

Legend

Public Sewer

Septic tank or 
Cesspool

Other means

74.11%

5.08%

20.82%

Whole Koror

90.65%

0.96%8.39%

76.92%

21.86%

1.21%

82.28%
17.72%

18.28%

18.28%

61.29%

24.56%

40.56%

35.09%

90.10%

6.25%

3.65%
49.59%

4.13%
